PART NO. 17080 REV. 1
PRINTED IN U.S.A.
PRICE 35¢

HOMELITE’

Automatic

SCHAIN SAW

Models 360, 360HG, 360SL, 360W

HOMELITE 241

Homelite Division of Textron Inc.




360 Automatic Saws

Toward
- FPulley

¥ DETAIL

rlptlon%) Part No. Qty.
CREWQ . w/washer 8-32 x 1/2 88042
r

DECAL: er Cover 70838
C 65102
- Rewind 65107

% IELD- Spring 12052
45 55 % 3{ POLLEY & CUP A-12214
é:’a WASHER- Spring 70842
- @ BUSHING- Starter cup 12053
No. Description Part Qty. \ BUMPER- Spiked (Accessory) A-12272-B
1 TRANSFORMER -A 1 \ Includes:
Includes: @ 36 SCREW- Hex hd. 10-24 x 3/8 88048

PO T e Te LT o WS SR |1,

2
2 SCREW Q 70068 37 SCREW- Hex Sems 10-24 x 3/4 88051 3
3 GROMMET 12191 38 PLATE- Guide bar (inner) 70397 1
4  SWITCH- Grounding A-EWE- 1 38  SPRING- Guide bar 69966 1
Includes: 40 PLATE- Guide bar (outer) 70328 1
5 NUT § % 4—A1 1 41 SPARK ARRESTOR- (accessory) A-938%8-A 1
6 PLATE- (“Run-Stop") 93-A 1 42 PIN- Guide bar adjusting {Note 1) 121331 1
7 SCREW ; 88053 B 43 BUSHING (Note 1) 70693 1
8 SCREW- Hex Sem x 3/4 88051 L 44  ADJUSTER- Guide bar adjusting (Note 1) A-70824 1
9  SHIELD- Cylin » O A-93128 1 45 NUT- Hex 5/16 - 18 81198 2
g = Includes: @ 46 SCREW- Guide bar adjusting (Note 1)  A-12732 1
10 PLATES N 93075 1 47  COVER- Gear (Note 1) 12134 1
11 BRACKET- Cylinder 93063 1 48 SCREW- Pan hd. mach. 6-32 x 3/8 (Note 1) 82257 2
12 SCREW 69919 2 49  SCREW- Hex Sems 8-32 x 3/8 88041 4
13 WASHER 93073 2 50 PLATE- Exhaust 121951 1
v;'.- : 14  RECEPTACLE- Transformer A-70088 1 51 GASKET- Exhaust plate 12173 1
= 15  CONTACT- Ground 70720 1 52 SCREW- Hex Sems 10-24 x 1/2 88048 1
16  LEAD- Low tension A-12719 1 53 MUFFLER- 360A0 A-70784 1
LT CONTACT- Transformer 12788 2 Includes:
18  SCREW- Plastite pan hd. 8 x 3/8 82215 2 54 GASKET- Muffier_ 12080-A 1
19  GROMMET 68279 1 55 COVER- Drivecase (Note 2) A-122231 1
20 HOUSING- Rewind starter A-12114-1 1 Includes:
Includes: - 56 SCREW- Guide Bar adjusting 933962 1
21 BUSHING- Rope 65185 1 57 NUT- Centerlock (10-32) 81206 1
22 ROPE- Starter (38" #4) 94564 1 58 PIN- Guide bar adjusting 65112-1 1
23 INSERT- Rope retaining 68837-A 1 59  PLATE- Exhaust (w) 12176-1 1
24  GRIP- Starting rope 64155-B 1
25  SCREW- Hex Sems 10-24 x 1 3/8 88035 1 NOTE 1 Use prior to Lot #8044.
26  COVER- Starter 125283 1 NOTE 2. Use A-83930-2 Cover for 360W units.

2 % ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.




FIGURE 2
360 Automatic Saws

No. Description

GRIP- Throttle handle
PIN- Dowel
LEVER- Trigger lock
SPRING- Torsion
LOCK- Trigger
KIT- Trigger & screw
Includes:
7 SCREW- Trigger latch
8 ROD- Throttle
9 LATCH- Trigger
10 SHAFT- Choke
11 ROD- Choke
12 BUSHING
13  WASHER- Wave

14 KNOB- Choke A %

15 SCREW- 8-32 x 1/2

16 SCREW- Hex Sems @x 1,75

17 NUT- Filter ccwerm ing (NO@

18  BUSHING- Ny e 1)
18  COVER- Air f

@Note 1
-on spring (Not
21 FILTER EL NT- Air (Note )

20 NUT-P
22 PLATE- Spring (Note 1)
23 BUSHING- Flange

24  GROMMET- "Hi-Low"

25 CARBURETOR- (HDGC-39)
26  BUSHING

O W =

Includes:
27 GASKET
SET- Isolator pin
Includes:
28 PIN- Isolator

29  SCREW- Soc. hd. cap 10-24 x 7/8
30 BRACKET- Handle bar

a1 HANDLE BAR

32 SCREW- Hex Sems 10-24x 5/16
33 CAP- Qil filler

Includes:
34 VALVE- Check (Oval duckbill)
35 FILTER- Filler cap

36 GASKET- Qil cap

88056
A-12112
12110
A-94055-A
12140
A-12225
121171
12109-1
12054
A-93866
A-70923-A

B e S N S A W TS N Ir S Ry

I,

70743-A
A-70624-A

-k

12100-B
82262
12059-2A
A-12107-A
88050
A-12222

U o (R R G

69451 1
69454 1
12126 1

e
Used with A-12286 housing
with threaded hole.

: Part No. Qity.
CHAIN- Bead 69502 1
SCREW- Pan hd. plastite 6 x 1/4 82256 1
RETAINER 69503 1
CAP- Fuel filler A-69500-A 1
Includes:
41 VALVE- Check (oval duckbill) 69451 1
42 FILTER- Filler cap 69454 1
43 GASKET- Fuel cap 69501 1
44 CHAIN- Bead 69502 1
45 . SCREW- Pan hd. Plastite 6 x 1/4 82256 1
46 RETAINER 69503 1
47  TUBING- Rubber (fuel) 10 1/2" 93112-42 2
48 PICK-UP- Fuel A-69923 1
Includes:
49 FILTER- Felt 64083 1
SET- Isolator A-70623 1
Includes:
50 ISOLATOR- Vibration 12285 4
51 HOUSING- Engine A-12286-A 1
Includes:
52 SCREEN- Air inlet 12269 1+
53 SCREW- Hex Sems 10-24 x 3/4 88051 5
54 BRACE- Handle 12042-2 1
55 BUMPER 12096 2
56  NUT- Hex 10-24 81208 1
57 DEFLECTOR- Air (exhaust) A-12153 1
58 FITTING- Oil line 12135 1
59  TUBING- Rubber (OQil) 4 3/4" 93112-19 2
60 FINDER- Qil A-59009-A 1
KIT- Air filter cover A-94055-A 1
Includes:
61 NUT- Filter cover mtg. A-B7639-2 1
62 COVER- Filter 12033-2A 1
63 RING- Retaining 58319-A 1
64 BRACKET- Mounting cover A-83240 1
65 FILTER- Air A-12225-1 1

NOTE1: Used in units prior to Lot #8138.



360 Series Automatic Saws

FIGURE 3

x 43 553/.557"

(13,9 mm)
CAM FOLLOWER
PPPPP IMENSION

“DASH C” Crankcase
Assembly A-12251-C
Casting stamped 12061-A

See Note 2

ALWAYS FURNISH MCDEL AND SERIAL NUMBER WHEN CRDERING PARTS.




No. Description Part No. Qiy. No. Description Part No. Qty.
1 WASHER 12021 4 47  SPROCKET & DRUM - 3/8", 7T A-12294 1
2  GROMMET- Spark plug 12191 1 48  CLUTCH-"s" . 68362-4 1
3 SPARK PLUG 65130-8 1 PLATE- Clutch Kit (Not Shown) A-70188 1
4 SCREW- Soc. hd. cap #10-24 x 7/8 82262 4 Includes:
5 CYLINDER A-70716-A 1 49 PLATE- Clutch 69915 1
Includes: 50 NUT- Clutch plate r ing
6 GASKET- Intake adapter 70714 1 (7/16-20 L.H.) &\ 70048 1
7 FITTING 69833 1 51 NUT- Centerlock #1@ 81208 4
8 MANIFOLD- Intake 70715 1 52  TUBING- Rubber { m 4" 70310-19 1
9 DEFLECTOR- Air (intake) 12161-1B 1 63 CRANKCASE- e 2) A-12251-D 1
10 SCREW- Hex hd. w/washer 8-32 x1/2 88042 5 Inclu @
11 FLANGE- Carburetor connector A-70246-B 1 54 PIN 125 x 1.375)
12 CONNECTOR- Carburetor 12048-C 1 Install i crankcase See Note” 1
13 SPRING- Garter 12291 1 r chain brake
14  GROMMET 62740 1 55 %WG— Qil lin 50558 1
15 LINE- Pulse 5 1/2" 93112-22 1 56 L- (D u@ {Note 1) 70729 1
16  SCREW- Hex Sems 8-32 x 1 1/4 88045 2 57 WORM- 12071 1
17  MODULE & CORE 12669-A 1 5 BEARI ler 63867 1
18  PISTON & PIN A-12257-A 1 BUM@ 12096 2
Includes: B ide bar 5/16" 58753 2
19 PISTON RING 12040 2 - Module lead 12298 1
20 ROD- Connecting A-12068-1 1 62 PLIMB-/Automatic Oil (Note 2) A-70962 1
Includes: . InCludes:
21 SCREW- Soc. hd. 8-32 x 9/16 69919 PIN- Pump 70920 1
22 CRANKSHAFT 12037- “O" Ring 70921 1
- 23  KEY- Woodruff 7507 65 “0" Ring 12853 1
24  PLATE- Back A-1 1 66 “0" Ring 12095 1
Includes: 67  WASHER- Thrust (inner) 93643 1
25 BEARING- Roller ¢ 3867 \ 68  SPIDER- Cilutch 93636 1
26 SEAL \ 282-A \ 689  SHOE- Clutch A-93632 3
27 “0" RING @ 58785 @ 70 SPRING- Clutch 93638-A 3
28 ROTOR Q 12407 71 COVER- Clutch 93628 1
289  WASHER- Lock #10 83 2 72  SCREW- Hex, sems B-32 x .375 88041 3
30  SPRING- Starter pawl 205 2 73  SPROCKET & DRUM 7T, 3/8P (Note 3) A-94304 1
31 PAWL- Starter 6 2 74 DRUM & HUB (Note 3) A-94302 1
32  STUD- Starter pawl 4§ 6 stg 2 75  SPROCKET- Rim 7T, 3/8P 63284 1
33 WASHER- 3/8 4099 1 76  WASHER- Thrust (inner) 58833-1 1
34  NUT-3/8 - 24 Q i > 81233 1
35 SCREW- Hex Sé -24 x 3/4, 88051 5 * See note, page 7 Figure 5.
:? ESH;E%% ; i o::: 2 :j gg;?-A : NOTE 1: Two single seals (12282-A) are being installed back to
| de back until availability of item #56.
ag PL ‘H- Oil Pump A-12202 1 NOTE 2: Factory-built units up to Lot No. 824‘._7! used Crankcase
39 SCREW- Hex Sems 8-32 x 3/8 88041 1 A-12251-C plus the adjustable type oil pump and relat-
40 LEVER- Oil adjustment 12141 i ed parts called out in the inset drawing. For all saws_
41 “O" Ring 12095 3 after Lot No. 8248, or whenever a replacement crank-
49 “O” Ring 12155 1 case is required and only the dash -D (assembly
43 PIN & PLUG- (Note 2) A-12144 1 A-12251-D, casting 12061-C) is available, install only
44 WASHER- Thrust 63860 1 those parts called out in the main drawing (particular-
45 RACE- Inner 659085-B 1 ly index numbers 10, 53 and 62 thru 66).
46  BEARING- Needle 64124 1 NOTE 3: Can be used only with 3-shoe clutch.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



360 HG Automatic Saws Only

$ KiT- Q“'

No. Description

Part No;%

1 SCREW- 8-32 x 3/8 8@(@

2 PLATE- Muffler exhaust 12 1

3 BAFFLE % 1 \

4  ARRESTOR- Spark (accessory) 8-A @

5  GASKET- Exhaust plate \Q\mvs

6 MUFFLER ‘ , -12265

Includes:
GASKET- Muffler (show Fig. 1) 1 1

7 STOP- Chain \r% 1

8 SCREW- Hex hd. sems 1/2 2 2

KIT- Hand guard 3967 1
Includes: O O :

9 GUARD- Ha@ A-93968 1
10 SCREW: Sho r Q 93914 1
11 WASHV&WGWIIS 70788 1
12 WASHER 84020 1
13 BRACKET- Hand guard 12238-3 1
14 SCREW- Hex Sems, 10-24 x 1 3/8 BB0OS5 2
15 SCREW- Hex Sems, 10-24 x 1 1/4 88054 1
16 WASHER 12296 1
17 WASHER 58851-2 1
18 WASHER- Cupped spring 12239 1
19 SPACER- Nut 12240 1
ACCESSORIES
ADHESIVE- Zip grip 70627
ARRESTOR- Spark A-93898-A
BUMFER- Spiked A-12272-B
EXCHANGER- Heat A-94284-A
KIT- Chain Brake A-93693
KIT- Hand guard A-93967

7))

FIGURE 4

SCREW- Hex head cap (2)
QUT- Centerlock #10-24 (2)

ASHER (2)
BER TUBING- 10’

\ ROPE- Starter #4, 250 ft. reel

PAINT
SPRAY CAN- Black
SPRAY CAN- Red

TOOLS
TEST LAMP- CD Ignition
ANVIL- Bearing removal (crankcase)
ANVIL- Bearing removal {crankcase & backplate)
KEY- Hex, 5/32 (cyl. & handlebar)
KEY- Hex, 9/64 (HG-5L)
PLUG- Bearing & seal installation & removal
PLUG- Seal installation
PULLER- Rotor
Includes:
SCREW- Rotor removal
RING- Retaining
SHIM- Yellow plastic (.020) (air gap)
SLEEVE- Seal assembly (crankcase & backplate)
SLEEVE- Seal removal (crankgase)
TOOL & PLUNGER- Piston pin
WRENCH- Socket
WRENCH- Spanner ("S" clutch)
Includes:
PIN
SCREW DRIVER
PLUG- Alignment (See note)
TOOL- (3-shoe clutch)

A-12267-A

82275
81208
84003-1
93112-99
68848

22772
23475

A-24094
23846-1
23846-2
22126
23528
24827-A
24826-A

A-24290

24301
67912
24853
23759
23136-6
A-24871
68651
A-23696-A

23717-A
24541
24868
A-17146 -

NOTE: Alignment plug requires for A-12201-A oil pump only.

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



FIGURE 5

No. Description "\, PartNo. Qty. No. Description Part No. Qty.
1 SCREW- He 88041 3 17 WASHER 93282 3
2 PLATE- M@exhaus 12195-1 1 18 SPRING- Brake Lever 93603 1
3 BAFF 12119 1 18 SLEEVE- Lever 93296 1
4 ARRE%Spark (acces ) A-93898-A 1 20 LEVER- Brake w/guard A-93292 d
5 GASKET- Exhaust plate 12173 1 Includes:

6 MUFFLER A-12265 1 21 BEARING- Roller 93625 1
Includes: 22 "E"” Ring 70925 1
GASKET- Muffler (Shown on Fig. 1)  12080-A 1 23 SCREW- Soc. cap hd. 80428 1

% STOP- Chain 70705 1 24 NUT- Centerlock 81206 1

8 SCREW- Hex hd., Sems 8-32 x 1/2 88042 2 25 PIN- Guide bar adjusting 65112-1 1

KIT- Chain brake A-93683 1 26 SCREW- Guide bar adjusting 93962 1
_Includes: 27 COVER- Drivecase 93648-1 1

9 DRUM & HUB A-93630-2 1 28 SLEEVE- Headed 70313 1

10 PIN- Dowel {.125 x 1 3/8) (Note 1) 64870 1 29 NUT- Hex, 5/16-18 81196 2

1 SCREW- Shoulder 93773 1

12 SCREW- Pan hd., 1/4-20 x 5/8 82258 1 NOTE1: Pin #10 supplied “loose” in SL Chainbrake Kit and 360

13 BRAKE BAND A-94561 1 Service crankcase assembly, Not available separately.

Includes: Far Chainbrake mounting only, press pininto hole pro-

14 “E" Ring 69599 1 vided in crankcase boss untill there is .375" (09, 5mm)

15 LEVER- Locking 93602 1 remaining for engagement of pin in chainbrake drive-

16 SPRING- Locking Lever 93600 1 case cover. Pin is required only for chainbrake,

ALWAYS FURMISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.



CARBURETOR A-93866

(HDC 39)

No. Description
KIT- Throttle shaft

Includes: Q

SHAFT- Thro

STOP- Thr O
SPACER- %ﬂle

LEVER- Th le

SCRE Ive

SPRING- Throttle return
VALVE- Throttle

SCREW- Valve

SCREEN- Fuel inlet

10 DIAPHRAGM- Fuel pump

11 GASKET- Fuel pump

12  COVER- Fuel pump

13 SCREW- Pump cover

14  SHAFT- Choke

15  SPRING- Idle adjustment

16 SCREW- Idle adjustment

17 NEEDLE- Mixture adjustment
18  SPRING- Adjustment needle
19  VALVE- Choke

20  SPRING- Choke friction

21 BALL- Choke friction
REPAIR KIT- Check valve (accessory)

oo~ WD =

12945
12943
12944
12942
67372
+67376
12289
+87372
+64243
+67370
*B67368
94514
67374
68632
12199
12197
+70751
+67377
67365
+64238
+60051
65386

PPN EPUE | T | e Qi S e S S s T e

No. Description Part No. Qty.
Includes:

22 VALVE- Check 1
23 SEAT- Valve 1
24 SCREEN- Check valve 67381 1
25 RING- Screen retaining 67360 1
26 GASKET- Circuit plate *70186 1
27 NEEDLE- Inlet +64229 1
28 SPRING- Metering lever +70752 1
29 PLATE- Circuit (HDC-33) 93204 1
30 SCREW- Circuit plate 67375 2
31 GASKET- Metering diaphragm *64231 1
32 DIAPHRAGM- Metering +67371 1
33 COVER- Metering diaphragm 94510 1
34 SCREW- Metering cover 64689 4
35 REPAIR KIT 93205 1
36 GASKET SET +70203 1
a7 GASKET- Diaphragm Kit T93754 1

Accessories

DRIVER- Check valve installation 24972 1

+ Indicates contents of Repair Kit
* Indicates contents of Gasket Set

+ GASKET DIAPHRAGM KIT- Contains
Index Numbers 10, 11, 26, 31 & 32

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

1972¥Y



